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Applicant REOLINK INNOVATION LIMITED
ZIEAL FHRAHA IR A A
Address of Applicant FLAT/RM 705 7/F FA YUEN COMMERCIAL BUILDING 75-77 FA YUEN
AR STREET MONG KOK KL HONG KONG
W JLBERE M AER T 75-77 SRAERE T 35K 7 1 705 =
Manufacturer Dongguan Large Electronics Co., Ltd.
A7) ARETHERETARAR
Address of manufacturer No.8 Jingyi Road, Dongcheng District, Dongguan, GUANGDONG 523000
A7) e CHINA |78 78 SETH R AT 18 SR i 8 5
Name of Products Rechargeable Li-ion Battery
i A4 R Af 7 A B T F
Model/Type )
ol Battery-Lil6
Ratings 3.6V 5900mAh 21.24Wh
WESH
Date of receipt of test item 2023-06-15
Pl H
Completion Date
o 2023-06-28

Tested according to Ak

United Nations Manual of Tests and Criteria, PART Illl, section 38.3 Lithium metal and lithium ion batteries,
the seventh revised edition amendment 1(ST/SG/AC.10/11/Rev.7/Amend.1).

B B GRIARRAETL), =37, 38.3 WH GBAME 7 HBZEXR, BLBEITRIEIE1L
(ST/SG/AC.10/11/Rev.7/Amend.1)

Tests performed 33 H :

Test T.1: Altitude simulation X% T.1: = R Test T.5: External short circuit K T.5: A%
Test T.2: Thermal Test 4 T.2: &5 Test T.6: Impact R4 T.6: fEi;

Test T.3: Vibration {4 T.3: #&35h Test T.7: Overcharge A3 T.7: X/EFH

Test T.4: Shock R4 T.4: yhis Test T.8: Forced discharge {36 T.8: #a AL

Test Conclusion 4518

The Rechargeable Li-ion Battery submitted by REOLINK INNOVATION LIMITED is tested according to
the United Nations Manual of Tests and Criteria, PART lll, section 38.3 Lithium metal and lithium ion
batteries, the seventh revised edition amendment 1 (ST/SG/AC.10/11/Rev.7/Amend.1).

Test results: PASS

HH AR IR BT A7 B A F) 558 1 AT 70 A B B i b RIS 1 GBS AR iE T ), 38 =30 7r, 38.3 TWHl%:
JEAERE TR SR, FE-BEITRE IE 1(ST/SGIAC.10/11/Rev.7/Amend. 1) HEAT I ik .

MREER: S

Tested by: Leo Huang g ,/,Uf /ﬁ
N z

EX Y P

Reviewed by: Jake Chen +
R Uisers %3 @
Approved by: Jesse Zhang

o *’;F‘
IRCINE sk A

F B LR

Report Seal

Shenzhen NTEK New Energy Technology Co., Ltd.
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General product information i 7= i (5 B

Battery Hiith
Model/Type Battery-Li16 Rated Rating 3.6V 5900mAh 21.24Wh
attery-Li . . m .

e Y B
Standard Charging Current Max. Charging Current
. . 1200mA o ) 2600mA
PR 7S HE LA K0 H L
Standard Discharge Current 1200mA Max. Discharge Current 2600MA
PRAETECR FIR H R TR UL
Limited Charging Voltage Cut-off Voltage

4.2V . ‘ 3.0V
78 AL PR 1] HL JECHLARR L P
Appearance Blue, Prismatic Dimension (TxWxH)

- 21.0x37.5%66.7

eI W, BT JF(mm)
Classification Small Lithium ion Batteries
el ANTRUR - Lt
Cell HH
Model number of the cell N1S650CP Rated Rating 3.6V 3250mah
P LT WUEAH '
Cell’s Max. Discharge Limited Charging
Current 9750mA Voltage 4.2V
HL R KT FE L UAL 78 AL PR A R
Cell number per battery Cut-off Voltage
PR e 2PCS, 1S2P . \ 2.5V
B FLI I 4 R RO TR AR IE R

Sample description ¥ i 15 B

Type Sample No. Sample Sub-No. | State of samples
KA FE FEGh 190 FEaLIRES
001~004 Fully charged at first cycle
Batteries 019~022 B IR HARES
FLI 005~008 Fully charged after 25 cycles
023~026 25 RAEIA 5 Tl RS
50% of the design rated capacity at first
0057013 lo PR 50% ATk
cycle N K&
NE230525226001-X* ycle B URPh SO e :
c X 014-018 50% of the design rated capacity after 25
omponen ~
i P cycles 25 X1EH J5 50% HLRIRAS
cells
_ , Fully discharged at first cycle
v G SR e 027~036 .
ER/S e GER AN
Fully discharged after 25 cycles
037~046 NN .
25 AE i 78 TR S

* “X’ contained in Sample No. represents Sample Sub-No., it consists of three digit.

BEGAERE RS 5 P “X” TR FER T S

i 3 AR

Shenzhen NTEK New Energy Technology Co., Ltd.
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Test environment condition: Room temperature: 15°C-25°C; Room humidity: 40-70%

WIRIA IS IR : 15°C-25°C; MBI E: 40-70%

Remark #&%73:

All test data of this report are based on the original test report P23060104201, dated by 2023-06-30.
ARG T RO B T R Rk 2 P23060104201, il H #12h 2023-06-30.

Summaries of testing a4 %
All rechargeable battery types, including those composed of previously tested cells, shall be subjected to
tests T1to T.5and T.7.
BT A AT e R R 2 SR, AR O 2 1R Y RS B FRE, B2 TA = TS MITT Bl
Tests T.1 to T.5 are conducted in sequence on the same battery. Tests T.6 and T.8 are conducted using
not otherwise tested batteries. Test T.7 may be conducted using undamaged batteries previously used in
Tests T.1 to T.5 for purposes of testing on cycled batteries.
R Z5TH2 G AE AR R0 — 4 re it EREATTA R TSR RS0 . T.6M T8RRI Al FH 53 Aok kg el iy iith . T.7
8 AT DL P G AT E T AR TS B 1056 Hh Ao Y o B R 45308 el it AT, DASE Ik A7 A2 Ao Y it L
In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-M2)/M1x100
N7 EATESR, AT AR5

J B 5155 (%)=(M1-M2)/M1x 100
Where M1 is the mass before the test and Mz is the mass after the test. When mass loss does not exceed
the values in Table below, it is considered as "no mass loss".

2 s M 106 AT (9 5 B, M2 ik 360 1) o B o Q2R S i SR AN 3L R R T (0 UL, A “ el ARk

Mass M of cell or battery Mass loss limit

P, 85 B P Y Y BT Joi B A R BR B
M<1g 0.5%
lgsM<75¢g 0.2%
M>75¢g 0.1%

In tests T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit wltage of each test battery after testing is not less than 90% of its
wltage immediately prior to this procedure.

HETIETAR K, B LB . ot . A, ROk, JF Bl 5 e 1l 5
(K3 i H AN/ T HAEREAT X558 /T L (K190% .

Shenzhen NTEK New Energy Technology Co., Ltd.
http://www.ntekbat.org.cn RE-093 A/O
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Test Procedure MR FEF

Pre-conditioning
TRAL#E

Marking FriRFf i
NE230525226001-X

Report No./{i% 545
P24080700401

|

l !

}

Sample Sub-No.
FEGh T 90
001~008

Sample Sub-No. Sample Sub-No.
TN TR BT 55
009~018 019~026

Sample Sub-No.
FE T 5
027~046

Y

Altitude simulation

1 BERRALL

A4

Thermal test
L G

y

A4 \4

\4

Vibration

IRz

Impact Owercharge
Py TR

Forced discharge

SR FR1 T

Shock
i

A4

External short circuit
AN %

Finish
SE A

Shenzhen NTEK New Energy Technology Co., Ltd.

http://www.ntekbat.org.cn
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Photos of sample #£ /& A

Model: Battery-Li16
Rating: 3.6V, 21.24Wh
Nominal .

1INR19/66-2
LARGE
S/N:LA2408

Model: Battery-Li16
Rating: 3.6V, 21.24Wh
Norminal Capacity. 6500mah .
Min. Capacity. 5900mAh .

geable Li-ion Battery Product
;::‘:"'W V*‘U'TN « Read natructions before using the battery

TINH19/66 2
H.  CEFC
G/NLAZ408 Lton

Shenzhen NTEK New Energy Technology Co., Ltd.
http://www.ntekbat.org.cn
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Photos of sample ££ ]
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L6 & 4TS
219201010
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Photos of sample £ 518 Fr

Shenzhen NTEK New Energy Technology Co., Ltd.
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Photos of sample ££ ]
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Photos of sample #f /i & A
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Testresults MR 45 R

Test T.1: Altitude simulation RIET.1: =B

Test method ik /5%

Batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature (20 + 5°C).
TRYE FIB A B AR 1% TR T 11.6  kPafi 3R 76 fF (2045°C) A7 & D6/ i o

Requirement %3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and
if the open circuit wltage of each test battery after testing is not less than 90% of its voltage immediately prior
to this procedure.

BTGB ot . oA JomERA ok, I H AR 6 o i AE 56 5 1 O % r AN/ T AR HEAT 1K

— I T HL R 90%

Test Data showed in table below %R WL T3

Prior to test AT | After test X/ Voltage after
Sample Mass loss test/ voltage Results
Sub-No. Mass | Voltage Mass | Voltage UK PN prior to test s
BT S i A L i LR (%) R 5 H R/ B
), V) @ V) S0l FLFE (%)
001 100.98 4.185 100.97 4,182 0.010 99.93 PASS &%
002 100.92 4.184 100.92 4.181 0.000 99.93 PASS &%
003 100.99 4.184 100.99 4.180 0.000 99.90 PASS &%
004 101.06 4.185 101.06 4.182 0.000 99.93 PASS &%
005 101.02 4.186 101.02 4.182 0.000 99.90 PASS &%
006 100.95 4.184 100.94 4.181 0.010 99.93 PASS &%
007 100.90 4.185 100.90 4.182 0.000 99.93 PASS &%
008 101.05 4.186 101.04 4.183 0.010 99.93 PASS &%

Notes F%:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
M), BibRBRE. KRR, KRR RO REX .

Room temperature I35 20.8°C

Shenzhen NTEK New Energy Technology Co., Ltd.
http://www.ntekbat.org.cn RE-093 A/O
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Test T.2: Thermal test R T.2: EFRK

Test method Ml 7 ¥4

Batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C, followed by storage for
at least six hours at a test temperature equal to -40 + 2°C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated 10 times, after which all test batteries
are to be stored for 24 hours at ambient temperature (20 = 5°C).

Ha Y B A RIS R S T 722 2°C IS FAFI D6 /N, 35645 PR I B0 IR RS 55T -40 £ 2° CI¥ 264 F A2 2 /b
6/INNF o AN i e U 2 T 1 S KON ] (] B 30 73 IRRR P AR R AT, LS 10Ik, HE KA AL

M 7E R IR FE (20 £ 5°C) N AE 24 /N

Requirement %3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and
if the open circuit wltage of each test battery after testing is not less than 90% of its voltage immediately prior
to this procedure.

HMAUCEIN . ol oA, oA ok K, IF B AR 100 H il A 1K 530 5 6 JF 6 H AN/ T AR AT X
— A58 AT F K F90% .

Test Data showed in table below X ¥ 36 WL T %

. NN - Voltage after
Ssample Prior to test AT | After test X5/ Mass loss test/ voltage Resuls
Sub-No. Mass | Voltage Mass | Voltage | JFiE#Hik prior to test s m
FEfh TS Ji HiE Ji CEVES (%) B0 5 HUR A -
), V) @ V) 36 Hir HL IS (%)
001 100.97 4.182 100.93 4.131 0.040 98.78 PASS &%
002 100.92 4.181 100.89 4.132 0.030 98.83 PASS &%
003 100.99 4.180 100.95 4.130 0.040 98.80 PASS &%
004 101.06 4.182 101.02 4.133 0.040 98.83 PASS &%
005 101.02 4.182 101.00 4.133 0.020 98.83 PASS &%
006 100.94 4,181 100.90 4.134 0.040 08.88 PASS &%
007 100.90 4,182 100.87 4.132 0.030 98.80 PASS &%
008 101.04 4.183 101.01 4.133 0.030 98.80 PASS &%

Notes F%:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
M), MRS KM KB RO REA

Room temperature FAEijHE: 22.1°C

Shenzhen NTEK New Energy Technology Co., Ltd.
http://www.ntekbat.org.cn RE-093 A/O
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Test T.3: Vibration iR¥ET.3: &3

Test method Ml 7 ¥4

Batteries are firmly secured to the platform of the vibration machine without distorting the cells in such a
manner as to faithfully transmit the vibration. The \vibration shall be a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12
times for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One of the
directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz
is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.

M TIRS) 6 G 1, (EARERN SR TE, JFReEnh rT S AR IRS) . RSP IEZ BT, WEET R
1E7 Hz 1200 HzZ [8], F[EIZEI7 Hz, LRGBS RIDN1550 4. X — PRahid FEAU = AN FLAH I B (1 Bats 2225607 1
(4 —J7 M B AT 120K, B3 AR 3/ . HoH— MRS J7 A0 0 v TR R .

PRI T Hz TG, OR¥FL gnffdscoR Iide BB 308 318 Hz o A5 K aRME fRAFAE0.8mm (&L frf%
1.6mm) , FEHGINAAS BRI DK LA R 8 gn (BFLIN50 Hz) o WA NE B LR FFAES g BELBAA 1Y N2
200 Hz.

Requirement 3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit wltage of each test battery directly after testing in its
third perpendicular mounting position is not less than 90% of its wltage immediately prior to this procedure.
PR A AN S BB ZTC BN . ot <. TEMR . TCRERAITE R K, IF B MRS BB AE 25 = A R B2 B T5 07
AR 5 ST BN A R T % S AN /N TR RE AT IX — I AT S 1 90%

Test Data showed in table below Jl %46 L T %

. s A 3 \ Voltage after
/N /N
Sample Prior to test 4G HT | After test 5 )5 Mass loss test/ voltage
N - Results
Sub-No. Mass Voltage Mass Voltage PR R prior to test sk
FESL T4 5 i H T RE Hi (%) R0 LR AR -
(@) V) (¢)) ) H A U (%)
001 100.93 4,131 100.93 4.130 0.000 99.98 PASS & ¥4
002 100.89 4,132 100.88 4.130 0.010 99.95 PASS &%
003 100.95 4.130 100.95 4.129 0.000 99.98 PASS &%
004 101.02 4,133 101.02 4,131 0.000 99.95 PASS &%
005 101.00 4.133 101.00 4.132 0.000 99.98 PASS &%
006 100.90 4.134 100.90 4.132 0.000 99.95 PASS &1
007 100.87 4,132 100.87 4.130 0.000 99.95 PASS &#
008 101.01 4.133 101.01 4,132 0.000 99.98 PASS &

Notes H#:

During and after the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MR FNR S, BIBARBIN . RS RE. REBCRARE K.

Room temperature IAIFEIEE: 20.1°C

Shenzhen NTEK New Energy Technology Co., Ltd.
http://www.ntekbat.org.cn RE-093 A/O
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Test T.4: Shock R T.4: MW+

Test method Ml 7 ¥4

Batteries are secured to the testing machine by means of a rigid mount which will support all mounting
surfaces of each test battery. Each battery is subjected to a half-sine shock of peak acceleration depending
on the mass of the battery. The pulse duration is 6 milliseconds.

Each battery is subjected to three shocks in the positive direction followed by three shocks in the negative
direction of three mutually perpendicular mounting positions of the battery for a total of 18 shocks.

BRI L FH WP SO R TR RS R B b, SRS R IR0 VR ) BT A 22 3T . A L T A 2 A T I
i 20 LW 1Y TR0/ U B

AN AL AE = A TLAHTE B R 22 207 6 1B TT M 4852 =ik b, B AE ROTIM &2 = kb, BI84%18
WUk

The formula below is provided to calculate the appropriate minimum peak accelerations.
U~ R Tt SR0E 1 /N A T P

Mass of the battery Minimum peak acceleration Pulse duration
FLU 14 0 HRe/INUEEAR fn ik 2 ik e RE I [a)
X <4.482 kg 150 gn 6 ms

| >4.482 kg Acceleration(g,) = ( 100850 ]

mass *

ANiEH 6 ms

* Mass is expressed in kilograms. *Jii & #.47 %7~ kg.

Requirement %3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and
if the open circuit wltage of each test battery after testing is not less than 90% of its voltage immediately prior
to this procedure.

HIMAUCIEIN . ol ok, oM JoiEE K, I B AR 1S i i 7 1 505 1R T L AN/ T AR 34T IX
— 56 HI R 90% .

Test Data showed in table below X 336 LR %

Prior to test iXKAT | After test iR /5 Voltage after
Sample Mass loss test/ woltage Results
Sub-No. Mass | Voltage Mass | Voltage UK PN prior to test s
BT oM JR HiE JR ik (%) G A -
@) ) @) V) I AT LU (%)
001 100.93 4.130 100.93 4.130 0.000 100.0 PASS & 1%
002 100.88 4.130 100.88 4.129 0.000 99.98 PASS & 1%
003 100.95 4.129 100.95 4.129 0.000 100.0 PASS &%
004 101.02 4.131 101.02 4.131 0.000 100.0 PASS &%
005 101.00 4,132 101.00 4,132 0.000 100.0 PASS &%
006 100.90 4,132 100.89 4,131 0.010 99.98 PASS &%
007 100.87 4,130 100.87 4,130 0.000 100.0 PASS &%
008 101.01 4.132 101.01 4.131 0.000 99.98 PASS &1

Notes F%:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
WS, HmARBE. RS, R RBERARE K .

Room temperature i E: 20.9°C

Shenzhen NTEK New Energy Technology Co., Ltd.
http://www.ntekbat.org.cn RE-093 A/O
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Test T.5: External short circuit &% T.5: #hEE%E K

Test method IR 7%

Report No./# 5 %% :

P24080700401

Batteries to be tested are heated for a period of time necessary to reach a homogeneous stabilized

temperature of 57 + 4 °C, measured on the external case. This period of time depends on the size and design
of the battery and is assessed and documented. Then the battery at 57 + 4 °C is subjected to one short circuit

condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the battery external case temperature has

returned to 57 = 4 °C.

The short circuit and cooling down phases are conducted at least at ambient temperature.

BRI FL 1 e I A e — BRI TR], A B 57 £ 4 °CIFAE H AR THIR B2 I S IHEAEST + 4 °C. X NI [8]
BEAVIELTE IR [ AR AR B R T % R ) RO R e i, FF [RIIREIn AP S SR SO AHIERT o SRS 2 i 7ES7 + 4 °CH

FAF T ASZ MRS T0.1Q R 251

LRI R S B Bt AN R IR R R 22 57 + 4 °CJa lRFF =D UM .

BN ZNE BUABAIATAEST + 4 *CHIMMIRIRZ T .

Requirement Z:R

Batteries meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly, no rupture and no fire during the test and within six hours after test.

H A Sei B AN BT 170°C, JF HAE RS ik Fevh Joal5e J5 6/ I A TG fidfde . o, o k.
Test data showed in table below JA%E W, T %
Sample Sub-No. Maximum outer casing temperature Results
FEG T2 R R R = iRE  (°C) ESPR
001 57.5 PASS &%
002 57.4 PASS &
003 57.6 PASS &%
004 57.4 PASS &
005 57.4 PASS &
006 57.3 PASS &
007 57.3 PASS &
008 57.5 PASS &%

Notes JER:

There is no disassembly, no rupture and no fire during the test and within six hours after test.

R AN TP A0S 6 /N ORBR IR, R, KiK.
Room temperature AR 21.2°C

Shenzhen NTEK New Energy Technology Co., Ltd.

http://www.ntekbat.org.cn
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Test T.6: Impact WK T.6: FEdt

Test method Ml 7 ¥4

Each component cell is to be placed on a flat smooth surface. A 15.8 mm +0.1 mm diameter, at least 6 cm
long, or the longest dimension of the cell, whichewer is greater, Type 316 stainless steel bar is to be placed
across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be dropped from a height of 61 + 2.5 cm at the
intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding track or
channel with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass
shall be oriented 90 degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to
the longitudinal axis of the 15.8 mm + 0.1mm diameter cuned surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.

BEAS O H R TAE DI IR F o — AR 316 BYA BN BN WA 0, INFRE AR 15.8£0.1 =K,
KEEZE D 6 HK, siA SR KR, W FH R ERE . K 9.1+£0.1 kg K EE HEM 61+ 2.5 JBOK & AR
FVNEEANRRE S SR, A AU A BEBE . 0v& R B8 AR /N B S BB E LA s . & B3
BB T 5] SRR 5K S AR £ 90 FEVER R .

Pzl (RRE, G S5 P TP AT IF S RSO R H0 I B4R 15.8 0. 1 220K 25 il 2 1 (1 2 il L
Bl A% — il

Requirement 3k

Component cells meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly and no fire during the test and within six hours after the test.

JelF RS e AL 170°C,  JF HAE WS S RE o AR 56/ I N ik, TEii K.

Test data showed in table below JlR %4 WL T %

Sample Sub-No. Maximum outer casing temperature Results
FE TGS RS R R IR (°C) a5R
009 114.0 PASS

010 121.6 PASS
o1 108.1 PASS
012 111.0 PASS
013 119.7 PASS
014 123.5 PASS
015 125.0 PASS
016 115.8 PASS
017 101.4 PASS
018 119.2 PASS

o | oh | o | o> | o> | o | o [ o) | o> | o>
B e g e S

Notes ¥k

There is no disassembly, no rupture and no fire during the test and within six hours after the test.
TeAF SR P AR SS 6 /N AR IR, R K.

Room temperature ¥A5EIE A 20.8°C

Shenzhen NTEK New Energy Technology Co., Ltd.
http://www.ntekbat.org.cn RE-093 A/O
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Test T.7: Overcharge R T.7: TEXH

Test method Ml 7 ¥4

The charge current is twice the manufacturer's recommended maximum continuous charge current. The
minimum woltage of the testis as follows:

X When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of the
test is the lesser of two times the maximum charge wltage of the battery or 22V.

[ When the manufacturer's recommended charge voltage is more than 18V, the minimum wltage of the test
shall be 1.2 times the maximum charge wltage.

Tests are to be conducted at ambient temperature. The duration of the testis 24 hours.

78 FEL R A 1 32 e A ) i KRR 482 78 R R UL RO £ o 6 A e /N RS 2

< il F g 78 AN K T 18V, B8 10 85/ Fi s 2 2 Pt 5 K 7 L P PR TR i 22 PR P 3+ 1) 25N
Ho

L1 ol ich v e i 0 70 Pl LR KT 18V, a6 1 S/ P 7 2 Pt i K 70 Pl FRLFR 1) 1. 2435

RIS AEIREGIRFE T AT o 1XIR IS (8] 24 /N

Requirement Z:R

Batteries meet this requirement if there is no disassembly and no fire during the test and within seven days
after the test.

R AE A AR MRS J5 7 R A oA, ol K

Test data showed in table below % # 0T %

Owercharge current i 78 B BLAL(MA) ooeeeeeeeveeeeennnnl | 2x2600=5200mMA

Overcharge woltage i 78 HLHLE (VAC) ..ovvveviveeennnnl | 2%4.2=8.4V

Duration of the test i 78 105 I [6] (hours) ................1 | 24 hours

Sample Sub-No. ¥ T2 5 Results £ f

019 PASS &%
020 PASS &1%
021 PASS &%
022 PASS &%
023 PASS &1%
024 PASS &%
025 PASS &%
026 PASS &1%

Notes F%:

There is no disassembly and no fire during the test and within seven days after the test.
FL M AE M AT S 7 RN R, RE K.

Room temperature FAEiiHE: 21.2°C

Shenzhen NTEK New Energy Technology Co., Ltd.
http://www.ntekbat.org.cn RE-093 A/O
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Test T.8: Forced discharge A T.8: 3E:HI]HEH

Test method Ml 7 ¥4

Each component cell is forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

FEAS O RS AE IR IR R 5 12V B I U5 A B R AR AR VRS T P 45 1) B R O L VAT 2% 1 R i
L) G

RN — AN 2K /DN R BEL A7 A ER BE DA 7 2RI KN B R R DR SRR [R] CBR LD hD S5
LA R A E 2 BB AR IR AR TR F HL U (B A D

Requirement Z:R

Component cells meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

JefF SRR R P AR5 7 R TE MR, Ttk

Test data showed in table below JlR %4 WL T %

Initial current FJ4E FLAE (MA) «veeeieeeeceeceeeeeee : | 9750mA
Supply voltage 58 HLEVAC) .vvveeiiciiiceiec ;| 12vdc
Time interval IREGES (B (MINUtES) ....oeiveeeiiiieie, : | 20 Minutes
Sa;:%e;%%No. Results £ Sa;:ée%séﬂ%%m. Results 4

027 PASS &% 037 PASS #1%
028 PASS &% 038 PASS &%
029 PASS &% 039 PASS &%
030 PASS &% 040 PASS &%
031 PASS &% 041 PASS &%
032 PASS &% 042 PASS &%
033 PASS &% 043 PASS &%
034 PASS &% 044 PASS &%
035 PASS &% 045 PASS &%
036 PASS &% 046 PASS &%

Notes F#:

There is no disassembly and no fire during the test and within seven days after the test.
JeF RS AE R T AR S 7 R R, R K.
Room temperature FREiiEE: 22.4°C

weroeEnd of Test Report Rl g5 v

Shenzhen NTEK New Energy Technology Co., Ltd.
http://www.ntekbat.org.cn RE-093 A/O
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Important Notice
b N BT

1. The test report is invalid without the Report Seal of NTEK and Paging seal of NTEK.
A BIALTMRE L. s sm.

2. Nobody is allowed to photocopy or partly photocopy this test report without written
permission of NTEK.
REAR N TSR, AR H AR & 15,

3. The test report is invalid without the signatures of Approver, Reviewer and Testing
engineer
AR RLMEN L FRAL KX AN TR

4. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.
MBERLL EHl. A BHE. R BURMERAEEAATE BSOS B

5. Objections to the test report must be submitted to NTEK within 15 days.
RS AR R MRS Z FE 15K WA A7 52

6. The test report is valid for the tested samples only.
AR ORI R i A 2K

7. The Chinese contents in this report are only for reference.
AR RPN B NES %

Shenzhen NTEK New Energy Technology Co., Ltd.

BRINTT AL e IR B AR AT PR 2 7]

Address 1: Room 101, Building C, Fenda Hi-Tech Park, Sanwei Community, Hangcheng Subdistrict, Bao’an
District, Shenzhen, Guangdong, China.

Address 2: Building 2, Shuoyi Industrial Park, Jinglong Industrial Zone, Zhenlong, Huiyang District, Huizhou,
Guangdong, China

Hhk 1 PRI 5 2 XA i = FE L X Ak mplR b C #k 101

Mokt 20 ) 2R A R T R DX B RO g Lk DR Tl i 2 i

Tel Fii%: 400-809-9068 E-mail B6: Quality@ntekbat.org.cn

Website P4iE:  http://www.ntekbat.org.cn
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